

Techn. Report No.: 12-00151-CT-IST
Manufacturer: EMİR AKUSTİK SANAYİ A.Ş.
Type: D26 Flame Retardant Foam

Page 2 of 2

II. Test Record:

II.1. Tests carried out:

Testing of the burning behaviour of interior materials according to 95/28/EC and ECE- R 118 , FMVSS 302 / CMVSS 302

- | | | | |
|-------------------------------------|--------------------------|-------------------------------------|--------------------------|
| <input checked="" type="checkbox"/> | 95/28/EC Appendix IV | <input checked="" type="checkbox"/> | ECE- R 118 Appendix VI |
| <input checked="" type="checkbox"/> | 95/28/EC Appendix V | <input checked="" type="checkbox"/> | ECE- R 118 Appendix VII |
| <input type="checkbox"/> | 95/28/EC Appendix VI | <input type="checkbox"/> | ECE- R 118 Appendix VIII |
| <input checked="" type="checkbox"/> | FMVSS 302 and / CMVSS302 | | |

II.2. Test results:

- The requirements concerning the burning behaviour according to Appendix IV / VI and ECE-R 118 Appendix VI/ VIII are met. They were verified in
- | | | |
|-------------------------------------|----|--|
| <input checked="" type="checkbox"/> | ↔ | horizontal direction 95/28/EC (Appendix IV) and ECE-R 118 (Appendix VI) FMVSS 302 and/ CMVSS302 |
| <input type="checkbox"/> | ↑↓ | vertical direction 95/28/EC (Appendix VI) and ECE-R 118 (Appendix VIII) |
| <input type="checkbox"/> | + | horizontal and vertical direction 95/28/EC (Appendix IV and VI) and ECE-R 118 (Appendix VI and VIII) |
- The requirements concerning the melting behaviour according to **95/28/EC Appendix V** and **ECE-R 118 Appendix VII** are met.

II.3. Comments:

Test according to 95/28/EC Annex IV, FMVSS302, CMVSS302 and ECE- R 118 Annex VI: Horizontal burning rate 0 mm/min

Test according to 95/28/EC Annex V, and ECE R-118 Annex VII: Material has not dropped, and cotton wool is not inflamed.

II.4. Place and date of the Test: Istanbul (TR), 08.06.2012

This test report consists of pages 1 to 2.

Munich, 08.06.2012

TA-CT/IST